450L Skid Mount

0 Reviews | Write a Review | Align | AL-H45B009XX

 

450L Skid Mount

 

Part Number: AL-H45B009XX

 

Product Description

Instruction:

Use for T-REX 450L

 

Specification:

Skid mount x 3
Washer x 3(Φ2.6xΦ5.8x0.6mm)
Socket button head screw x 5(M2.5x5mm)
Socket button head screw x 2(M2.5x10mm)
Socket button head screw x 2(M2.5x8mm)

 

Be First to Write a Review!